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L CUSTOMER SHIP TO CUSTOMER BILL 7O GRADE SHAPE/ SIZE
| . g oy 2572+ 3
Gg G E R AU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA S A P1DE CV WAST250 Wide Flange Beam /16X 31#/410 X 46.)
st - it 02715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN : :
MONTERREY,NL 64290 SN - LENGTH - WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN Mexico CD SAHAGUNHGO 43950 40007 40,920 LB 59057407/02
300 WARD ROAD Mexico :
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA i 503985/000450 AST2ASTIM-07
* ) A992A09IM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM ABASM-11
4501037660 1327-0000072927 12.09.2013
CHEMICAL COMPOSITION
C Mn P S St Cu Ni Cr Mo Sa v Nb Al
% % % % % % % % % b % %
Q.07 (186 0.011 0.023 0.1 0.35 032 0.19 0.025 0.00% 0.001 {4.020 0.003
CHEMICAT. COMPOSITION
‘ CE%'AG
.3
MECHANICAL FROPERTIES
Y3 ULs Y§ uIs G/L G/L
K& KSI MPa MPa Inch mm
372 70.1 397 489 8.000 200.0
57.6 0.9 305 483 2,000 200.0
MECHANICAL PROPERTTES
Elong. YT rati
% L)
2610 81z
2590 0.816
COMMENTS / NOTES

The above figures arc ceitified chemical and physical test records as contained in the permanent records of company. This malesial, including the billets, was melted and manufactured fn

the USA. CMTR complies with EN 10204 .1.
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